
 

Approve Deny Signatures Date 

X  
Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist August 16, 2021 

X  Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager August 23, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0038415 

Facility Type Municipal APS ID 275687 

Major / Minor Major Authorization ID 1318957 

a 
Applicant and Facility Information 

a 

Applicant Name East Pennsboro Township   Facility Name East Pennsboro Township STP  

Applicant Address 98 S Enola Drive   Facility Address 21 Dulles Drive E   

 Enola, PA 17025-2704   Camp Hill, PA 17011-1108  

Applicant Contact John Pietropaoli  Facility Contact Andrew Kirkessner  

Applicant Phone (717) 732-0711  Facility Phone (717) 732-0711  

Client ID 85946  Site ID 251354  

Ch 94 Load Status Not Overloaded  Municipality East Pennsboro Township  

Connection Status No Limitations  County Cumberland  

Date Application Received July 1, 2020  EPA Waived? No  

Date Application Accepted July 2, 2020  If No, Reason Major Facility, Significant CB Discharge  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

On behalf of East Pennsboro Township (East Pennsboro), GHD consulting firm has applied to the Pennsylvania Department 
of Environmental Protection (DEP) for reissuance of the NPDES permit.  The permit was last reissued on December 16, 2015 
and became effective on January 1, 2016.  The permit expired on December 31, 2020 but the terms and conditions of the 
permit have been extended since that time.  A file review is available for any records associated with this facility or this permit 
at PA DEP SCRO 909 Elmerton Avenue, Harrisburg, PA 17110. 
 
Based on the review, it is recommended that the permit be drafted.     
 
Sludge use and disposal description and location(s):  Sludge is processed onsite and then land applied under PAG083515.  
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 

 

 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0038415 
East Pennsboro Township WWTP  
 

2 

a 

Discharge, Receiving Waters and Water Supply Information 

a 

 Outfall No. 001  Design Flow (MGD) 4.4  

 Latitude 40 16’ 18.00”  Longitude 76 55’ 8.00”  

 Quad Name Harrisburg West  Quad Code 1630  

 Wastewater Description: Sewage Effluent  

a 

 Receiving Waters Conodoguinet Creek  Stream Code 10194  

 NHD Com ID 56402893  RMI 0.34  

 Drainage Area 506  Yield (cfs/mi2) 0.1492  

 Q7-10 Flow (cfs) 76.3  Q7-10 Basis USGS StreamStats  

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. WWF, MF  

 Existing Use WWF, MF  Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired   

 Cause(s) of Impairment Organic Enrichment  

 Source(s) of Impairment Source Unknown  

 TMDL Status   Name   

a 

 Nearest Downstream Public Water Supply Intake Steelton Municipal Waterworks  

 PWS Waters Susquehanna River   Flow at Intake (cfs) 23,198  

 PWS RMI 68.38  Distance from Outfall (mi) 4.45  

a 

 
Drainage Area 
The discharge is to Conodoguinet Creek at RM 0.34.  A drainage area upstream of this discharge point is estimated to be 
506 sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS StreamStats produced a Q7-10 flow of 76.3 cfs.  This is slightly different from the Q7-10 flow obtained during the last 
permit renewal which was 68.49 cfs. 
 
Conodoguinet Creek 
Conodoguinet Creek is designated under 25 Pa Code §93.9o as a warm water and migratory fishes surface water.  No 
special protection waters are impacted by this discharge.  DEP’s latest integrated water quality report finalized in 2020 
indicates that Conodoguinet Creek at this discharge point is impaired for organic enrichment as a result of unknown sources.  
It is listed as impaired in 2018 under Category 5 of impairments.  All impaired waters listed in this category require 
development of a Total Maximum Daily Load (TMDL).  At this time, no TMDL has been developed to address this impairment 
for Conodoguinet Creek.       
 
Public Water Supply Intake 
The fact sheet developed for the last permit renewal indicates that the nearest downstream public water supply intake is 
Steelton Municipal Waterworks located on Susquehanna River (on the east bank of the river), approximately 4.45 miles 
from the discharge.  Given the location of this intake, the discharge is not expected to affect the water supply.   
 
 
 
 
 
 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0038415 
East Pennsboro Township WWTP  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: East Pennsboro STP 
 

WQM Permit No. Issuance Date 

2172401 09-1 April 23/2010 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary With Total 
Nitrogen Reduction Activated Sludge Gas Chlorine 4.4 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

a6.0 7340 Not Overloaded Digester/Dewatering Land Applied 

 
East Pennsboro owns and operates a sanitary wastewater treatment plant located at 21 East Dulles Drive, Camp Hill PA 
17011.  This facility serves the areas of East Pennsboro Township (78%), Hampden Township (4%) and Wormleysburg 
Borough (18%).  All sewer systems are 100% separated.  The facility utilizes an activated sludge treatment process 
consisting of screening, grit/grease removal, primary settling tanks (7), aeration tanks (3), final clarifiers (3), chlorine contact 
tanks (2), and outfall structure.  The facility is rated for 4.4 MGD (annual average design flow) and 6.0 MGD (hydraulic 
design capacity) with an organic design capacity of 7,340 lbs BOD/day.   
 
Chlorine liquified gas is used for disinfection, polymer and Alum are used for coagulant and phosphorous removal, 
respectively. 
 
Sludge is processed on-site using a digester and centrifuge.  Solids (Class B biosolids) from this facility are then land applied 
to local farms under PAG083515.  A list of farms accepted biosolids from this facility in 2019 was included in the renewal 
application.   
 
The application indicates that there are no industrial/commercial users contributing wastewater to the sewer system.  East 
Pennsboro also utilizes five (5) stormwater outfalls receiving stormwater drained from the site.   
  

 
Compliance History 

a 

Summary of DMRs: A summary of past 12-month data is presented on the next page.   

Summary of Inspections: 2/17/2021: Mike Benham, DEP Water Quality Specialist, conducted a routine inspection.  No 
violation was noted at the time of inspection; yet, a number of recommendations associated 
with stormwater requirements were noted. 
 
1/19/2021: Mike Benham conducted a Chesapeake Bay nutrient monitoring inspection.  An 
error was discovered during the inspection as the permittee incorrectly reported annual net 
mass loads.  A follow-up inspection was conducted on 1/20/2021 and noted that all issues 
were resolved.   
 
4/24/2019: Mike Benham conducted a routine inspection.  No violation was identified at the 
time of inspection. 

Other Comments: Since the last permit reissuance, there were three (3) effluent violation events reported by 
East Pennsboro; fecal coliform (2017), WETT limits (2019), and fecal coliform (2021).  
 
There are no open violations associated with this facility or permittee.   

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0038415 
East Pennsboro Township WWTP  
 

4 

Effluent Data 

 
DMR Data for Outfall 001 (from February 1, 2020 to January 31, 2021) 

 
Parameter JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 FEB-20 

             Flow (MGD) 
Average Monthly 2.297 3.047 1.908 1.923 1.697 1.913 1.67 2.118 2.819 2.822 3.003 2.768 

Flow (MGD) 
Daily Maximum 3.911 10.224 3.471 3.695 2.955 3.732 2.117 3.632 9.554 9.015 7.049 5.293 

pH (S.U.) 
Minimum 7.01 7.08 7.28 7.21 7.23 7.21 7.17 7.23 7.11 7.05 7.04 6.82 

pH (S.U.) 
Instantaneous 
Maximum 7.6 7.74 7.93 8.1 7.94 7.92 7.98 7.89 7.81 7.60 7.82 7.66 

DO (mg/L) 
Minimum 8.23 7.93 7.84 7.55 7.22 7.32 7.25 7.43 7.79 8.04 8.07 8.03 

TRC (mg/L) 
Average Monthly 0.36 0.39 0.45 0.4 0.37 0.34 0.31 0.28 0.31 0.31 0.25 0.34 

TRC (mg/L) 
Instantaneous 
Maximum 0.66 0.77 0.87 0.9 0.47 0.55 0.48 0.43 0.53 0.49 0.55 0.60 

CBOD5 (lbs/day) 
Average Monthly 88 < 77 < 38 < 44 < 39 52 < 43 < 42 < 60 < 68 < 86 < 56 

CBOD5 (lbs/day) 
Weekly Average 148 176 52 60 51 68 48 46 110 < 148 81 72 

CBOD5 (mg/L) 
Average Monthly 4 < 3.1 < 2.4 < 2.7 < 3 3.4 < 3.2 < 2.6 < 2.6 < 3 < 3.3 < 2.6 

CBOD5 (mg/L) 
Weekly Average 5.4 4.9 3.1 3.3 4.1 4.5 3.8 2.8 3 3.5 4.3 3.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 3743 3926 3270 2788 2992 2588 2281 3293 2895 3333 3634 3250 

BOD5 (lbs/day) 
Raw Sewage Influent  
Daily Maximum 4837 4691 3742 3565 4143 3736 3324 4941 3480 4636 4432 4565 

BOD5 (mg/L) 
Raw Sewage Influent  
Average Monthly 162 163 191 183 209 157 157 167 134 148 136 143 

TSS (lbs/day) 
Average Monthly 139 107 < 38 < 28 < 15 < 29 < 23 < 27 < 47 40 105 < 55 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 3756 3017 3179 2491 2631 2890 2798 3252 3497 3106 3616 3097 



NPDES Permit Fact Sheet NPDES Permit No. PA0038415 
East Pennsboro Township WWTP  
 

5 

Parameter JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 APR-20 MAR-20 FEB-20 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 5040 4656 5274 3482 3358 3847 3944 4143 4729 4280 6972 3754 

TSS (lbs/day) 
Weekly Average 326 279 84 29 < 20 48 32 33 < 67 336 48 75 

TSS (mg/L) 
Average Monthly 6 4 < 2 < 2 < 1 < 2 < 2 < 2 < 2 2 3 < 3 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 163 122 185 161 180 181 194 170 161 137 132 136 

TSS (mg/L) 
Weekly Average 10 8 5 2 < 2 3 3 2 3 6 3 4 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 51 < 82 34 14 17 37 14 < 10 9 < 5 12 7 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 750 340 590 36 38 3000 72 32 24 59 71 32 

Nitrate-Nitrite (mg/L) 
Average Monthly 3.2 4.9 5.8 6.3 4.1 4.2 3.5 3.1 4.8 7.5 6.2 8.1 

Nitrate-Nitrite (lbs) 
Total Monthly 2057 3690 2777 3135 1630 1974 1476 1494 3339 5152 5419 5077 

Total Nitrogen (mg/L) 
Average Monthly 5.9 7.3 6.9 7.4 5.1 5.4 4.8 4.3 5.9 8.7 7.4 9.3 

Total Nitrogen (lbs) 
Effluent Net  
Total Monthly 3894 5881 3293 3728 2011 2567 2010 2084 4014 6002 6485 5779 

Total Nitrogen (lbs) 
Total Monthly 3894 5881 3293 3728 2011 2567 2010 2084 4014 6002 6485 5779 

Total Nitrogen (lbs) 
Effluent Net  
Total Annual     50690        
Total Nitrogen (lbs) 
Total Annual     < 51340        
Ammonia (lbs/day) 
Average Monthly 32 < 48 < 2 < 6 < 1 < 2 < 2 < 4 < 5 < 3 < 3 < 14 

Ammonia (mg/L) 
Average Monthly 1.389 < 1.363 < 0.135 < 0.402 < 0.1 < 0.13 < 0.124 < 0.229 < 0.258 < 0.113 < 0.123 < 0.314 

Ammonia (lbs) 
Total Monthly 997 < 1499 < 66 < 193 < 40 < 61 < 52 < 110 < 143 < 77 < 102 < 176 

Ammonia (lbs) 
Total Annual     < 1587        